CROWN I N

Date: 01/04/2017
Model: CT15134-165

\l{ 2 37
%Jﬁ 1315 24 27 29
3 1&3 25
5 ‘

%)
*; 30
& 3)

? 42 43 4645
33 3536W31W

5739 40 41 44

|| 84858687 9293 94
é 96 9766

10 112 113 56

111:




CT15134-165

Pos.No Part No. Description Qty Remark
1 34728300501 [Tapping screw\ST4x20 4
2 30301700101 |Rear cover 1
3 36605700201 |[Speed controller 1
5 37200204601 |Leader wire\0.75mm? 0.4m
6 37200204701 |Leader wire\0.75mm? 0.37m
7 33423300201 |Female tab\d4.8 3
8 32037200102 [Rubber brush\S8187H3-W 3
9 34734900201 |Pan head screw\M5x45 3
12 30301400301 [Handle cover 1 Pos.26,12 supplied as a set
13 30301500201 |Switch lock button 1
14 36415900301 [Switch 1
15 30301900101 |Depth lock one 1
16 34728100601 [Pan head tapping screw\ST4x16 3
16 34728100601 [Pan head tapping screw\ST4x16 2 Included in pos.17
17 22402800101 [Cord clamp 1 Including pos.16
18 32002300201 |[Cord sleeve 1
19 37000704501 [Cord 1
20 37400100503 |Capacitor\0.33uF 1
21 35807700101 [Tube\e5 0,03
22 35234200101 |Handle torsional spring 1
23 30303100101 [Stopper 1
24 35232100101 |Spring\e5.5x29x@0.5 1
25 42121600201 |Rating label 1
26 30301300301 [Housing 1 Pos.26,12 supplied as a set
27 35800600501 [Shrink tube\g4 0,03
28 33452000101 |Female tab\52.8 2
29 34799600101 [Tapping screw\ST2.9x12F 2
30 35234300101 |Constant force spring 2
31 36211800101 [Carbon brush 2
32 30303000101 |Brush holder 2
33 23625100101 |Stator 1
34 34719200501 |Screw\M4x10 3
35 34729700301 [Tapping screw\ST4x65 2
36 37701800101 [Magnetic ring 1
37 32010000401 [Bearing bush 1
38 35400202001 |Deep groove ball bearing\608.2Z 1
39 30198500101 [Dustproof ring 1
40 23833800101 |Armature 1
41 35401201401 [Deep groove ball bearing\6000.2RS 1
42 33528300101 |Depth lock two 1
43 34707000101 |Parallel pin\@3x8 1
44 30301600101 |Baffle 1
45 30301800201 [Spindle lock button 1
46 35231100101 [Spindle lock spring\e@11.3x42x31.0 1
47 35203600101 [Spring\w6.3x18 2
48 33528100101 |Spindle lock pin 1
49 32856300102 [Bush 1
50 33853700101 |Gear box 1
51 30302000101 [Guide bracket 1
52 32035800101 [Sealing ring 1
53 35232000101 [Guide bracket torsional spring 1
54 33528200101 |Depth lock three 1
55 33528400101 [Guide plate 1
56 34734100401 |Pan head screw\M5x8 3
57 30302700101 [Fine adjustment knob 1
58 34401900101 |Steel ball\@3.5 1
59 35217800101 [Spring\e3.5x6.5x20.5 1




60 33528500201 [Depth indicator 1
61 30302600101 |Wing screw 1
62 34743600401 [Tapping screw\ST4x8 1
63 30302400101 |Depth gauge 1
64 34812300101 |Slotted cheese head screw with shoulder\M5x6 1
65 34812400102 |Bolt\M6x20 1
66 34734300401 [Pan head screw\M5x16 4
66 34763700101 [Pan head screw\M5x16 2
67 32034400101 [Rubber bumper 1
68 33854000101 |Upper guard 1
69 34727900501 [Tapping screw\ST4x14 4
70 34800900101 |Special screw\M4x6 1
71 34812500101 [Pin 1
72 34747000201 |[Special screw\M5x10 1
73 35232200101 [Spring\e15x162x21.5 1
74 30302800101 |Spring base 1
75 35406000201 [Needle bearing\HK081208 1
76 34713800101 |Circlip for shaft\@12 1
77 33014200101 |Gear 1
78 34400200201 |Key\3x3.7x10 1
79 33246500101 [Output shaft 1
80 35400100501 |Deep groove ball bearing\6001.2RS 1
81 34713100101 |Circlip for hole\s28 1
82 33853800101 |Bearing holder 1
83 35231900101 [Tension spring\@4.6x104xg0.7 1
84 34801100101 [Thin head semi-tubular rivet\3x6 1
85 33528900101 [Swing guide plate 1
86 33528800101 |Riving knife holder 1
87 32617900101 |Inner flange 1
88 33528700101 |Riving knife 1
89 34760000201 [Plain washer\@6.5x@16x2 1
90 34722600201 [Hexagon socket head cap screw\M6x10 1
91 34725900301 [Spring lock washer\a6 1
92 11060600201 [Saw blade\s165x220x80T 1
93 32856200102 [Outer flange 1
94 34825000101 |Screw 1
95 30302100101 [Dust collection tube 1
96 33853900101 [Guard cover 1
97 42121500201 |Brand label 1
98 34700300601 |Plain washer\@4x@14x1.5 2
99 32007800102 [O-ring\e9x@1.9 2
100 30302300101 [Width eccentric button 2
101 30302200101 |Width locking plate 2
102 33528500201 |Wing screw 2
103 33528600101 [Guide ruler 2
104 34740300201 [Pan head screw\M3x8 1
105 33528500201 |Anglular indicator 1
106 34704800101 |Plain washer\a6 2
107 30302900101 |Wing screw 2
108 34700800101 [Spring-type straight pin\g6x20 2
109 33854100101 [Base plate 1
110 33463700101 |Hex socket spanner\M6 1
111 34749800401 [Circlip for shaft\e6 1
112 33540400101 |Guide bar 2
113 33533700101 [Guide rail 1
114 33540300102 |Guide plate 2




	CT15134-165 Exploded drawing-HT
	CT15134-165



